



MILL CERTIFICATE



CUSTOMER : PANDAWA JAYA STEEL, PT.
 RUKO CITY PARK BUSINESS DISTRIC
 (CBD) D2 NO. 09 RT. 004 RW014 CENGKARENG
 JAKARTA BARAT
 COMMODITY : COLD ROLLED STEEL SHEET IN COIL

CERTIFICATE NO : D0004749-22
 ORDER NO. : 6000073253 / 90
 DATE : 28.09.2022

DIMENSION (MM) : 2.500 x 1219.00 x COIL

SPECIFICATION : JIS G3141 SPCCT-SD

NO	QUANTITY (PCS)	WEIGHT (KG)	HEAT NO.	ID. NO.	TENSILE TEST *)			BEND TEST	HARDNESS TEST (HRB)	CHEMICAL COMPOSITION (%)					
					YS N/mm ²	TS N/mm ²	EL %			C	Si	Mn	P	S	Al
1	1	10.160	K83928	BEQ512VA	206	305	45	GOOD	50	0.035	0.008	0.200	0.016	0.010	0.038
2	1	10.580	K83928	BEQ512VB	206	305	45	GOOD	50	0.035	0.008	0.200	0.016	0.010	0.038
3	1	10.450	K83932	BEQ514VB	210	300	45	GOOD	49	0.040	0.007	0.203	0.011	0.008	0.044
TOTAL WEIGHT			31.190												

We hereby certify that material described above has been tested and complies with the terms of the order contract
 Legal sanction can be imposed on forging. Improper use of product can cause safety issues

RS/QP03/214F, Issue No.: 04, Issue Date: 01-04-2022

*) JIS Z 2201 No. 5 Test Piece, Gauge Length = 50 mm

DIVISION OF QUALITY CONTROL

Himawan Sutanto
 MANAGER
 Phone : (0254) 371475

CILEGON OFFICE
 Technology Building Plant Site Krakatau Steel
 Jl. Asia Raya, Cilegon 42435 Banten | Phone : (0254) 392519

PT. KRAKATAU STEEL (PERSERO) Tbk.
 Krakatau Steel Building Jl. Jend. Gatot Subroto Kav.54 Jakarta Selatan 12950
 Phone : (021) 5221255 (Hunting).